
2021    
WASTEWATER

ASSET
MANAGEMENT
PLAN



Document Control Record

Project Asset Management Planning

File Ref. No A2808673

Document Asset Management Plan -Wastewater

REVISION RECORD

AMP Revision Status
Jan 2021 Draft for consultation

June 2021 FINAL POST CONSULTATION

Contributions Michael Cordell: Asset Manager
Kevin Sears: Manager -Water and Wastewater Treatment
Nicola Hancock: Senior Monitoring and Compliance Officer
Linda Stewart: Asset Data Manager
John Caldwell: Management Accountant

Compiled _________________________________
Michael Cordell – Asset Manager - Wastewater

Reviewed _________________________________
Denis Lewis – Infrastructure Manager

Approved __________________________________
[...]
anticipated that the situation will remain as predominantly a holiday resort. There is an 18 

residential community at the point that are not connected to the wastewater scheme.

Initially the wastewater disposal was by disposal to septic tanks and the soakage to ground 

but the impacts were being observed in Lake Taupo. In 1985 the system was upgraded to 

a steptic tank effluent pumping system and the effluent was discharged after aeration and 

settlement to native bush by spray irrigation.

The treatment process was upgrade again in 2016 to further improve treatment through 

installation of a SAF WWTP and denitrification bed.

The key issues relating to the management of the sewerage scheme are:

 High fluctuation in population.

 Regular lake shore monitoring.

 Uncertain growth at the campground.

 Potential additional of the 18 residential lots.

ASSET DESCRIPTION

The wastewater scheme consists of seven septic tanks at the motor camp which are used 

for primary treatment.  The septic tank effluent and flows from local dwellings then flow 

by a gravity pipeline to two step effluent pump stations. These then pump the effluent to 

the main pump station, where it is conveyed to the treatment plant. The treatment plant 

consists of a two-tank submerged aerated filter (SAF) plant followed by a carbon bed prior 

to discharge to the forest irrigation site. The system is connected to the telemetry alarm 

and control system.

Resource Consent number 135813.01.01 was granted to discharge up to 135 m3/day onto 

ground. This Right expires on 30 June 2040.

The asset replacement valuation (2019/20) is: 

Scheme Motutere

Reticulation $ 115,866

Treatment and Disposal $ 1,300,416

TOTAL $ 1,416,282

ASSET CONDITION



Appendix F – Motutere Scheme

Asset Management Plan Wastewater 2 2021

The scheme was built in 1991. The treatment Plant was upgraded to improve nitrogen 

removal in 2006 and is in good condition.

ASSET CAPACITY/PERFORMANCE

Capacity

This area is predominately a motor camp so there is very low loading for most of the year. 

Christmas to mid-February provides the highest loading.

The treatment plant does not remove nitrogen over the peak period but does outside of 

this busy period. Overall, the treatment plant is near capacity and continued growth in the 

campground or connection of the Point community will require a treatment plant upgrade.

Reliability

The Motutere system is reliable with minimal problems experienced.

Effluent Quality

Tests are carried out on the system to determine the influent characteristics and effluent 

quality.

Treatment performance is typically good during the off season but deteriorates over the 

summer holiday period.

Operation and Maintenance Plan

Standard operation and maintenance information is provided in Section 8 of this Asset 

Management Plan.

DEVELOPMENT PLAN

Overall, the treatment plant is near capacity and continued growth in the campground or 

connection of the Point community will require a treatment plant upgrade. The need to 

upgrade this plant is contingency on these triggers.

Project

Name

Project

Description
2021/22 2022/23 2023/24 2024/25 2025/26 2026/27 2027/28 2028/29 2029/30 2030/31

Motutere wastewater TP 

capacity upgrade
WWTP Upgrade 0 0 100,000 500,000 0 0 0 0 0 0

Moturere Point reticulation Reticulation of Motutere Point 0 0 0 400,000 0 0 0 0 0 0



Appendix F – Motutere Scheme

Asset Management Plan Wastewater 3 2021



Appendix G – Omori Scheme

Asset Management Plan Wastewater 1 2021

Omori

ASSET INFORMATION

The Omori wastewater scheme was constructed in the early 1970’s to serve the settlement 

of Omori and in 1983 Kuratau was added. While the reticulation was expanded to service 

large areas of new development the original oxidation pond and effluent disposal areas 

had remained unchanged until 1996/97 when new treatment and disposal works were 

constructed. The new works were essential as overloading was occurring especially when 

the effluent from Pukawa was transferred to the plant. An embargo had been placed on 

development until the new treatment plant was built prior to the system upgrade. The 

pump stations were adequate, but storage and control facilities were not and as a result 

overflows to the beach front occurred with increasing frequency. 

The combined settlements of Pukawa, Omori and Kuratau comprises close to 1,200
residential lots with potential to grow to approximately 1,600 lots.

The key issues relating to the management of the sewerage scheme are:

 Fluctuating summer loads results in the system being heavily loaded for a short period 

of the year.

 Management of increase wastewater loads as the community grows.

 The old oxidation pond at Pukakwa required full decommissioning and remediation.

ASSET DESCRIPTION

Wastewater is collected by gravity mains and then pumped to oxidation ponds where the 

final effluent is disposed of by spray irrigation to land. The Omori disposal field consist of 

300 sprinklers.

The Pukawa wastewater is discharged to an oxidation pond of approximately 0.5 ha, 

located close to residential lots and this can result in odour complaints. From here effluent 

is pumped to Omori through an overland line in a bush reserve.

Resource Consent number 135810.01.01 was granted to discharge up to 800 m3/day onto 

land. This Right expires on 31 April 2044.

A summary of asset valuation (2019/20) is given below:

Scheme Omori

Reticulation $ 7,073,506

Treatment and Disposal $ 4,227,429

TOTAL $ 11,300,935



Appendix G – Omori Scheme

Asset Management Plan Wastewater 2 2021

ASSET CONDITION

The lake edge pump stations were upgraded in 2000 to provide telemetry monitoring, 
connectors for emergency standby power and overflow storage.  All were interlinked to 
control overflow.

ASSET CAPACITY/PERFORMANCE

Capacity

Some areas of the reticulation are fully loaded as a result of expansion of the drainage 

area and separate collection and pumping systems will be required for any new 

development.

Under normal conditions the system can cope with summer holiday loading although this 

part of the plant is close to its capacity. Intense storms may result in overland flow at the 

land disposal site. The flow meters are installed to monitor the flow from each catchment 

areas.

Reliability

There are some frequent pump station blockages occurring due to ragging of pumps. The 

media release is being done and it has some improvement. Possibly annual media release 

and or new control system improvement to SCADA / communication system will reduce 

these costs.

Effluent Quality

Currently meets consent conditions in terms of annual nitrogen mass loading however we 

need to improve flow measurement and communications at the site. New filtration 

equipment was installed in 2020.

Operation and Maintenance Plan

Standard operation and maintenance information is provided in Section 8 of this Asset 

Management Plan.

DEVELOPMENT PLAN

There are no capital projects scheduled for the Omori wastewater scheme within the 10 

years plan.



Appendix G – Omori Scheme

Asset Management Plan Wastewater 3 2021



Appendix H – Taupo Scheme

Asset Management Plan Wastewater 1 2021

Taupō 

ASSET INFORMATION

The Taupō Wastewater Treatment Plant (Taupō WWTP) was commissioned in 1975 to treat 

the wastewater from Taupō Township. It was designed to cater for a population of 12,500 

and remove 80 % of suspended solids and 80 % of the Biological Oxygen Demand (BOD). 

The treatment plant is not designed for nitrogen removal as this achieve through crop 

growth at the irrigation sites.

The Taupō WWTP services most of the Taupō urban area. The treatment plant consists of 

primary clarifiers, tricking filters, and a secondary (humus) clarifier as well as sludge 

conveyance, thickening, digestion, dewatering and disposal. The treated wastewater 

leaving the secondary clarifiers is pumped to the irrigation balancing ponds at the Rakaunui 

Road LDS through a 375 NB rising main, which is 4.6km long. The water is then irrigated 

on this site or pumped onto the View Road LDS site which was constructed in 2008.

In 1985 the Treatment Plant was extended to double the capacity to serve a population of 

27,000 people. The addition of a grit removal process was added between the bar screen 

and the primary sedimentation tanks. At that stage, 90% of the suspended solids and BOD 

was removed before discharge to the Waikato River.  

Both Waikato Regional Council and the Taupō District Council wished to end the discharge 

of treated effluent to Waikato River. A three-stage pumping system and storage ponds 

was built to transfer the effluent for land disposal at a site 5 km north of Taupō. The Taupō 

Sewage Land Disposal Scheme was opened in September 1995 and built at a cost of $5.3 

million. In December 2008 an additional LDS site started operating at View Road. This 

scheme uses pivot irrigators as opposed to “pop ups” like at Rakaunui Road. In 2008 the 

Rakaunui Road site needed to be replumbed due to the construction of the ETA (East 

Taupō Arterial) Road.

The key aim of these schemes is to eliminate direct discharge of effluent to the Lake and 

River to enhance the environment as it was considered an affront to the Tangata Whenua. 

In addition, the quality of the water in the lake was of national importance as Taupō is an 

important tourist centre.

The grass from each of these sites are harvested 4-5 times per year, this haylage is sold 

to supplement the cost of running these systems.

The legal descriptions of the assets are shown in Table below.

Address Legal Description Use Valuation No.

Off State 
Highway 1

PT TGA TPO 1 B2, SO 53681 Wastewater 
pump station

742029700

Rakaunui Road Pt Sec I, SO 58810,BLK II 
Tauhara DS. Map NZMS 260 
U18 804 787

Discharge 
effluent

738801818

View Road Sec 1 SO 383887 Sec 2 SO 
383887

Discharge 
effluent

738803828



Appendix H – Taupo Scheme

Asset Management Plan Wastewater 2 2021

146 Rickit 
Street

PT SEC 17 and 18, SO 
48924. Map Ref NZMS 260 
U18:780 763

Wastewater 
treatment 
plant

730372600

The key issues relating to the management of the sewerage scheme are:

 Changes to resource consent conditions that effect the irrigation processes i.e. 

requirement for greater land area and also the possible need for future UV 

disinfection. 

 Capacity upgrades of the WWTP as growth occurs.

 Odour discharge from the treatment plant due to the proximity of housing 

(constructed after the WWTP). 

ASSET DESCRIPTION

The Taupō wastewater system consists of a gravity reticulation system, pump stations, a 

conventional wastewater treatment plant and disposal of treated effluent to an irrigation 

field. The telemetry system is used to monitor the various pump stations and treatment 

facilities.

The treatment plant consists of a bar/ step screen, grit removal, two primary and one 

secondary sedimentation tanks, three high rate trickling filters, sludge reception and 

storage for waste sludge from the other community plants, sludge drawn thickener, sludge 

conditioning and primary system, three sludge digesters, two balancing ponds, a wet 

weather inflow diversion pond,. The sludge is de-watered on a belt press before it is 

processed to vermicompost (wormfarm) by an external contractor.

Following treatment, the average daily flow of close to 7,000 m3/d of treated effluent is 

pumped to one of two sites.

The first being the Rakaunui Road irrigation site. The irrigation pump pumps the effluent 

into the 200 mm diameter irrigation ring main system. The irrigation site is divided into 

10 blocks, 30 spray areas and pipe work for 3,300 pop-up irrigation sprinklers. A 20-

metre-wide buffer zone protects the public from spray drift; however, this is under review 

as the site is being reconsented. The second site is at View Road and it consists of 8 pivot 

irrigators. This site appears slightly better at capture of nitrogen compared to the Rakaunui 

Road site. As of 2020, each site has approximately 120 of active irrigation area.

The original treatment plant is still in use but has been upgraded over the years and is still 

undergoing upgrades as required. Recently an additional digester and trickling filter have 

been added. 

Resource Consent has been granted to discharge up to 9,000 m3/day of municipal 

wastewater onto land at Rakaunui Road. This consent expired on 31 December 2015 and 

a replacement consent has been applied for. As for October 2020 the consent application 

has now been consulted on and a new consent is expected to be granted in the coming 

months.

Resource Consent number 116596 have been granted to discharge up to 15,000 m3/day 

of municipal wastewater onto land at View Road. This right expires in 2032.



Appendix H – Taupo Scheme

Asset Management Plan Wastewater 3 2021

A summary of the asset’s replacement valuations (2019/20) are shown below:

Scheme Taupō

Reticulation $ 68,258,364

Treatment and Disposal $ 63,705,977

TOTAL $ 131,964,341

ASSET CONDITION

The Taupō wastewater scheme was developed at various times and is generally good 

condition. Occasionally blockages are caused by tree roots, fat build up and wet wipes. 

Pipelines in the commercial area (CBD) are water blasted once every year. 

ASSET CAPACITY/PERFORMANCE

Capacity

The Taupō wastewater treatment plant has recently been expanded and a third anaerobic 

digester and a third trickling filter. A third primary settling tank will be required as the 

next upgrade to increase capacity.

The Transfer PS within the WWTP is also at capacity in significant storm events and 

upgrade of the PS will be required to reduce the risk of future wastewater overflows to the 

rivers during extreme events.

The reticulation system trunk mains have minimal spare capacity. Progressive upgrading 

of the inverted siphon river crossing and the new trunk mains will allow expansion north 

and west of the river. Continued expansion to the South is also reliant on upgrading of the 

main trunk sewer.

Reliability

There has been the occasional overflow of the reticulation system that has occurred 

including several instances of overflow to the lake shore and to private property. Most 

commonly these are due to roots intrusion and people putting unsuitable items down 

toilets or drains, including oil, grease, fat, bandages, sanitary pads, nappies, fabric wipes, 

or any other similar objects. Maintenance is increased in areas where repeated issues 

occur.

Effluent Quality

Effluent quality is generally in line with the design of the plant however E.coli limits have 

been exceeded previously.

Operation and Maintenance Plan

Standard operation and maintenance information is provided in Section 8 of this Asset 

Management Plan.



Appendix H – Taupo Scheme

Asset Management Plan Wastewater 4 2021

DEVELOPMENT PLAN

Capex projects are summarized below:

Project

Name

Project

Description
2021/22 2022/23 2023/24 2024/25 2025/26 2026/27 2027/28 2028/29 2029/30 2030/31

Taupo wastewater - Eastern trunk 

main capacity upgrade (programme)

Upgrade to the Eastern trunck main to 

accomodate growth.
0 0 0 150,000 1,110,000 540,000 0 0 0 0

Taupo wastewater - Improved WWTP 

Resiliance (overflow risk reduction)
100,000 0 0 750,000 0 0 0 0 0 0

Taupo wastewater - Irrigation 

expantion (new land area)

'This project will provide additional irrigation 

area for dispoal of Taupo wastewater. The 

project includes; land purchase, enabling 

works, development of a new land disposal 

system, buffer zone planting, resource 

consenting.

0 0 0 0 0 0 7,000,000 0 0 7,000,000

Taupo wastewater - WWTP Primary 

Clarifier 3

Add additioanl Primary Clarifier to the Taupo 

WWTP to accommodate growth.
0 0 200,000 1,900,000 0 0 0 0 0 0

Taupo wastewater AC rising mains 

renewals

2000m of AC rising mains (1978-88) to be 

renewed
0 0 0 0 0 0 0 0 0 0

Taupo wastewater Control gate bridge 

siphon